




Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         ii 

Table of Contents 

Executive Summary ....................................................................................................................................... 1 

List of Acronyms ............................................................................................................................................ 2 

1.0 Introduction ...................................................................................................................................... 3 

1.1 Background Information ..................................................................................................... 3 
[...]
3.6 Socioeconomic .................................................................................................................. 12 

3.7 Heritage Resources ........................................................................................................... 12 

4.0 Potential Environmental Effects ..................................................................................................... 12 

4.1 Air Quality ......................................................................................................................... 12 

4.2 Soils ................................................................................................................................... 13 

4.3 Surface Water, Fish and Fish Habitat ................................................................................ 13 

4.4 Groundwater Quality ........................................................................................................ 13 

4.5 Groundwater Levels .......................................................................................................... 13 

4.6 Vegetation ......................................................................................................................... 13 

4.7 Wildlife Habitat and Vegetation ....................................................................................... 14 



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         iii 

4.8 Species at Risk ................................................................................................................... 14 

4.9 Noise and Vibration .......................................................................................................... 14 

4.10 Employment/Economy ..................................................................................................... 14 

4.11 Human Health and Well Being .......................................................................................... 14 

4.12 Climate Change ................................................................................................................. 15 

5.0 Environmental Management Measures ......................................................................................... 15 

5.1 Air Quality ......................................................................................................................... 15 

5.2 Soils ................................................................................................................................... 15 

5.3 Surface Water ................................................................................................................... 15 

5.4 Groundwater ..................................................................................................................... 16 

5.5 Vegetation and Wildlife .................................................................................................... 16 

5.6 Fisheries ............................................................................................................................ 16 

5.7 Noise and Vibration .......................................................................................................... 16 

5.8 Water Conservation .......................................................................................................... 16 

5.9 Socio-Economic Implications ............................................................................................ 16 

6.0 References ...................................................................................................................................... 17 

Appendix A .................................................................................................................................................. 18 

Appendix B .................................................................................................................................................. 20 

Appendix C .................................................................................................................................................. 23 

Appendix D .................................................................................................................................................. 26 

Appendix E .................................................................................................................................................. 29 

 

 

 

  



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         1 

 

 

Executive Summary 

The RM of Franklin requested The Manitoba Water Services Board (MWSB) to prepare an Environment 

Act Proposal (EAP) for a Class 2 Development License under the Manitoba Environment Act for an 

expansion of a rural water supply.  

The proposed development is an expansion of the Pembina Valley Water Cooperative Inc. (PVWC) 

distribution system that involves the installation of approximately 75 km of pipeline, construction of a 

booster station near the Hamlet of St. Jean Baptiste and 51 service connections. Of these 51 connections 

44 are in the Rural Municipality (RM) of Franklin that will service the Community of Arnaud, rural 

residences, a hog barn and a Hutterite Colony. The remaining connections will service five rural 

residences in the RM of Montcalm and two in the RM of De Salaberry. The RMs of Franklin and 

Montcalm are both members of the PVWC. A preliminary pipeline route is included in Appendix A. 

The RM of Franklin is located in south-eastern Manitoba and has a population of approximately 1768 

people. The Morris Regional water treatment plant (WTP), which is part of the PVWC, is approximately 

15 km northwest of the RM of Franklin and will supply treated water to the pipeline expansion. Raw 

water diverted from the Red River is stored in a 1234 dam3 holding pond prior to entering the Morris 

WTP. In 2010 the plant was upgraded with the installation of a microfiltration and nanomembrane 

treatment process. The combined peak day demand for the existing connections and proposed pipeline 

expansion is 70.7 L/s which exceeds the current Morris WTP operating capacity of 67 L/s. The pipeline 

expansion will be installed in phases to allow the WTP the opportunity to increase treatment capacity. 

The Morris WTP is capable of further expanding to 100 L/s.  

The PVWC will be responsible for maintaining the booster station and rural water pipelines. An operator 

is required to periodically inspect flushouts, air releases, water meters, pressure reducing stations, etc. 

to ensure system performance is maintained. In addition, the operator will be required to submit bi-

weekly water samples for bacteriological testing in accordance with the Manitoba Drinking Water 

Quality Standards Regulation. An operator will also be required to read water meters on a quarterly 

basis and respond to maintenance issues related to the system. 

There are two waterway crossings involved with the proposed pipeline installation at the Marsh River 

and the Roseau River.    

 

  

 

 



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         2 

List of Acronyms 

 

AO  Aesthetic Objective 

DBP  Disinfection By-Product 

DWSA  Drinking Water Safety Act 

EAP  Environment Act Proposal 

GCDWQ Guidelines for Canadian Drinking Water Quality 

GUDI  Groundwater Under Direct Influence of Surface Water 

MWSB  Manitoba Water Services Board 

ODW  Office of Drinking Water 

PVWC  Pembina Valley Water Cooperative Inc. 

RM  Rural Municipality 

TDS  Total Dissolved Solids 

THM  Trihalomethane 

TOC  Total Organic Carbon 

UV  Ultraviolet 

WTP  Water Treatment Plant 

  



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         3 

1.0 Introduction  

The rural municipality (RM) of Franklin requested The Manitoba Water Services Board (MWSB) to 

prepare an Environment Act Proposal (EAP) for a Class 2 Development License under the Manitoba 

Environment Act for the construction of a booster station and rural water distribution pipeline greater 

than 10 km in length that will traverse the RMs of Franklin, Montcalm and De Salaberry. This document 

provides the compiled information required on Manitoba Conservation’s Environment Act Proposal 

Report Guidelines and Supplementary Guidelines for Municipal Water Supply Systems. This EAP includes 

components for a rural water distribution pipeline.   

1.1 Background Information 

The RM of Franklin is located in south-eastern Manitoba approximately 80 kilometers from 

Winnipeg. Within the RM, the Community of Arnaud is situated close to the northern boundary. 

Currently Arnaud receives water from a dugout-based supply system that is chlorinated prior to 

distribution. In 2012 Arnaud was issued a boil water advisory by Manitoba Health (T. French, 

personal communication, April 26, 2013). The RM is proposing to connect Arnaud to the 

Pembina Valley Water Cooperative Inc. (PVWC) regional system in order to provide the 

Community with a safe potable water supply. In addition rural connections will be serviced by 

the distribution system in the RM of Franklin, Montcalm and De Salaberry. 

Franklin and Montcalm are two of 16 municipalities that are members of the PVWC which was 

incorporated in 1989 to develop a potable water supply for a region that lacked good water 

resources. The Morris Regional WTP, which is part of the PVWC, will supply treated water to the 

proposed pipeline expansion. The WTP is located approximately 15 km northwest of the RM of 

Franklin and services the Town of Morris, the RMs of Morris, Montcalm, Roland, Thompson and 

Dufferin and partially supplies the City of Winkler and RM of Stanley.  

The Morris WTP diverts raw water from the Red River and stores it in a 1234 dam3 holding pond.  

The treatment process in the plant was upgraded in 2010 replacing a lime softening clarification 

system with an integrated membrane process (Fehr, Jake). Microfiltration provides a pathogen 

barrier and nanofiltration removes hardness and organics. Chlorine and fluoride are added prior 

to storage and distribution. The capacity of the plant was increased from 32 L/s to 67 L/s with 

the ability to further expand to 100 L/s.  

1.1.1 Previous Studies 

The PVWC retained Cochrane Engineering Ltd. to design a regional water system 

expansion in 1996. The report specifically looked at the expansion of the Red River 

Regional WTP at Letellier, construction of a new WTP at Morris and the expansion of the 

rural pipeline to convey water to Winkler, Morden, Rosenort and Lowe Farm. 

In 2003 Cochrane Engineering Ltd. completed a study for the PVWC to assess the current 

capacity and future requirements of their regional water system. The report included a 



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         4 

review of population and water demand projections, an analysis of the water 

distribution network, economics and the condition and capacities of current facilities. A 

recommended strategy and implementation program were made for upgrade 

alternatives.   

1.1.2 Population 

Based on 2011 Census data, the RM of Franklin has an estimated population of 1768 

(Figure 1.1). Although there has been a slight decline in population over the last decade, 

allowance for future growth is designed in the system.  

 

The RM has estimated the development will add 51 service connections to the water 

distribution system. The Community of Arnaud with a population of 70 accounts for 20 

of these service connections. Assuming three people per household the population of 

the 30 rural connections is 87. The connection for the Hutterite Colony will service a 

population of 250. Applying an annual population growth rate factor of 0.5% per year 

over 20 years results in a future total population of 446 being added to the PVWC public 

water system.  

 

FIGURE 1.1 – RM OF FRANKLIN POPULATION TRENDS 

 

 

 

1600 

1650 

1700 

1750 

1800 

1996 2001 2006 2011 

P
o

p
u

la
ti

o
n

 

Year 

RM of Franklin Population Trend 



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         5 

1.1.3 Current and Projected Water Use 

A WTP is designed based on peak-day demand. When calculating water consumption, 

the typical daily average water use ranges from 250 to 300 L/person/day and the peak 

day use is typically 1.5 to 2.0 times greater. Consumptions of 300 L/person/day and a 

peak day factor of 2.0 were used for this study resulting in a peak day demand of 3.7 L/s. 

The pipeline expansion will service livestock operations including a hog barn. Daily water 

consumption based on cattle, hog and poultry requirements results in a demand of 7.0 

L/s. The total peak water demand for the expansion is 10.7 L/s (see Table 1.1). 

 

The current average flow rate for the Morris WTP is 30 L/s (G. Martel, personal 

communication, April 29, 2013). Assuming a peak factor of 2, the maximum flow from 

the Morris WTP is 60 L/s. The combined peak day demand of the Morris WTP and the 

proposed expansion is 70.7 L/s, which exceeds the current 67 L/s operating capacity of 

the plant. The pipeline distribution system will be installed in phases to allow time for 

the Morris WTP to increase treatment capacity. The Morris WTP is capable of expanding 

to 100 L/s. 

 

TABLE 1.1 – FUTURE 20 YEAR RURAL DISTRIBUTION WATER DEMAND 

 
Unit Projected Water Demands 

Arnaud   77 

Equivalent Rural Population 
  RM of Franklin 
 

352 

RM of Montcalm 
 

17 

RM of De Salaberry   7 

   20 Year Future Population (@0.5%)   446 

      

Consumption Rate L/c/d 300 

Average Day Demand L/day 133,800 

Average Day Flow L/s 1.86 

Peak Day Factor   2.00 

Peak Day Demand L/day 267,600 

   Livestock Demand L/day 504,000 

   Treatment Capacity L/s 10.7 

 

 

 



Manitoba Environment Act Proposal  December 2013 
RM of Franklin Water Supply System Expansion   

             

                The Manitoba Water Services Board         6 

1.1.4 Raw Water Source 

The raw water source for the Morris Regional WTP is the Red River which originates in 

North Dakota and Minnesota. The river flows north for 877 km and empties into Lake 

Winnipeg. The drainage area is 104,118 km2 (Red River of the North). Water from the 

Red River is pumped to a large 1234 dam3 holding pond located on River Lots 336,338 

and 340 in the Parish of Ste. Agathe.   

1.1.5 Water Rights Act 

Water Rights Act Licence 2012-054 issued to the PVWC for the Morris WTP specifies that 

the rate water is diverted from the Red River to the holding pond shall not exceed 0.1 

m3/s. The annual allocation of water is 3157.72 dam3 (Appendix C). 

 

It is estimated that the Morris WTP currently uses approximately 788 dam3/year and 

pumps at a rate of 0.06 m3/s on a peak day. The additional water required for the 

pipeline expansion project would increase the annual use to 1021 dam3/year with a peak 

daily rate of 0.07 m3/s. Both the projected annual volume and daily rate are below the 

allocations issued in the Water Rights Act Licence. No amendment to the current licence 

for the Morris WTP water supply will be required as a result of the additional water 

demand of the project.  

1.1.6 Water Quality 

The Office of Drinking Water (ODW) currently conducts audits of all public water 